3 B .
Q«:’érp !\u { de x.[;f‘z/

<EPA

United States
Environmental Protection
Agency

Municipal Environmental Research EPA-600/9-80-014
Laboratory June 1980
Cincinnati OH 45268

Research and Development

Report
of
Progress

ul
3
R
L

cument has not been

This do therefore it

submitted to N_TIS,
should be retained.




EPA-600/9-80-014
June 1980

Report
of
Progress

U.S. Environmental Protection Agency
Region 5, Library (PL-12)

77 West Jackson Boutevard, 12th Floor
Chicago, IL  60604-3590



FOREWORD

The chief aim and primary purpose of our laboratory is to develop technol-
ogy, systems, processes and improved management practices to prevent,
control and treat pollutants that affect communities and municipalities. We
[...]
the existing system is employed, the concepts
generally involve cost-effective, low-structurally
intensive control.

The Program state-of-the-art and manual of
practice on infiltration/inflow (I/l) identified a sig-
nificant problem which led to national emphasis
on I/l control and fruitful countermeasure re-
search. This year Program developments have
included detection methodology and instrumen-

52

tation; improved materials and improved in-
stallation, construction and rehabilitation tech-
niques. Three new user’s manuals including a
product and equipment guide are available.

It is estimated that over 90,000 miles of new
sewage collection pipe, at a cost of approx-
imately $17 billion will be required nationally by
1990. Obviously, even a minor decrease in sewer
construction related costs could result in a sig-
nificant savings in the overall EPA construction
grants program and other construction
programs.

In San Antonio, Texas a project evaluated the
strength increases, corrosion resistance and re-
sulting infiltration prevention from sulfur im-
pregnation of concrete pipe. Since pipe costs are
significant, an increase in strength could lead to a
decrease in pipe materials and construction
costs. A final report is at press. Additionally, the
benefits of impregnation as related to I/l reduc-
tion will be of major significance to the 201 pro-
grams (in lowering treatment and control costs).

The recent withdrawal of AM-9 grout by Amer-
ican Cyanamid has left the |/l rehabilitation pro-
gram without a reliable product capable of being
used with available equipment. Accordingly,
there is an urgent need to assess the potential of
products for use as sewer sealants. {Several
products are currently available which have been
identified as being of possible use.)

Last year the Office of Water Program Opera-
tions (OWPOQO) requested assistance from the SCS
Program in identifying substitutes for AM-9. Ac-
cordingly, the Program entered a project to sat-
isfy this objective. This project will also concen-
trate on field testing potential grouting materials
along with possible equipment redevelopment
work.

As a result of this project in conducting the
current grouting assessment, the 3M Company
has invested $500K on the development of a suit-
able replacement for AM-9 which can be utilized
in existing equipment. This new material is an
elastomeric hydrophilic polymer known as
CR250. Preliminary field tests yielded excellent
results. In-house toxicity tests indicated that
CR250 is safe and exhibits no evidence of the
neurotoxic characteristics of AM-9 (acrylamide
grout).

Two new demonstration projects in coopera-
tion with Regions lll and V were started this year
to determine the feasibility of relining deterio-
rated sewers with the new Insituform process.
The process involves the use of a flexible polyes-
ter tubing inserted into a damaged sewer via an
existing manhole. After hardening, a new pipe-
within-a-pipe is formed. The basic advantages



are that it does not require expensive and disrup-
tive excavation and it takes the form of a struc-
turally sound pipe.

In the City of Hagerstown, Maryland an ORD
funded evaluation will be made on 7,700 feet of
Insituform lining funded by construction grants.
A similar evaluation is being performed in North-
brook, lllinois.

Receiving Water Impacts

Data on the environmental impacts of urban
runoff are being gathered as a first step in de-
veloping methodology to quantify pollutant
stress and evaluate the impact in relation to re-
ceiving water standards and desired uses. Ongo-
ing SCS Program projects as well as case studies
of documented receiving water impacts are
being reviewed and characterized in a project
with the University of Florida. The project is ex-
pected to help identify the types of impacts re-
quiring further verification and the research
needed to quantify receiving water stresses.

A nationwide survey of dissolved oxygen
meters indicated that large dissolved oxygen de-
creases in streams following storms over urban
areas are not found in the majority of cases. The
greatest effect is found in streams where the dis-
solved oxygen is already somewhat depressed
from dry weather discharges. One river showing
a measurable effect in dissolved oxygen from
urban runoff is the Scioto below Columbus,
Ohio. A more detailed dissolved oxygen study of
a stretch of that river will be conducted in 1980.
The study will provide data for verification of
oxygen balance models.

A sediment transport model has been adapted
to urban runoff particulates and has been
checked approximately with solids data from the
Cuyahoga River. Further verification of the model
might be carried out on the Scioto River.

Systems and Economic Analysis Section

This group carries out a wide variety of mathe-
matical and statistical analyses in support of
other efforts within MERL.

Total phosphorus loading from municipal
wastewater treatment plants to the Great Lakes
was estimated together with the cost of alterna-
tive treatment strategies for the International
Joint Commission (IJC). The 1JC list of plants
greater than 1.0 mgd numbered 325 plants for all
the Great Lakes and 199 plants for Lakes Erie and
Ontario. The plant size distribution was fit with a
log-normal probability density function to esti-
mate the number of plants in any size range be-
low 1.0 mgd. The total number of plants was 974
for all the Great Lakes and 645 for Lakes Erie and

Ontario. Total plant flow was 4258 mgd for all the
great Lakes and 3085 mgd for Lakes Erie and
Ontario. Treatment alternatives considered were
(1) chemical addition in all plants greater than 1.0
mgd, {2) chemical addition in plants between 0.1
and 1.0 mgd, (3) doubling the settlers and in-
creasing the chemical dose by 10 percent in all
plants greater than 1.0 mgd, (4) dual media filtra-
tion in plants greater than 1.0 mgd, and (5} PHO-
STRIP process in plants greater than 1.0 mgd.
Assumed effluent quality was 1.0 mg/l P for
chemical addition, 0.75 mg/l P for doubling the
settlers, and 0.5 mg/l P for dual media filtration
following chemical addition. The PHO-STRIP pro-
cess was found to be competitive with chemical
addition in the larger plant sizes when the influ-
ent phosphorus concentration was relatively
great, but for the 5.8 mg/l P influent phosphorus
assumed for present conditions the cost advan-
tage never exceeded 20 percent. Thus, PHO-
STRIP was not included in any of the treatment
strategies studied. Chemical addition in plants
greater than 1.0 mgd was found to be the most
cost-effective alternative at a unit cost of about
$0.90/Ib P removed. Doubling the settlers in
plants greater than 1.0 mgd and adding chemi-
cals in plants between 0.1 and 1.0 mgd were
about equivalent in cost at about $3.5/lb P re-
moved. The most expensive alternative was dual
media filtration at about $7.8/Ib P removed. Ap-
plying combinations of treatment alternatives to
plants grouped by size was also considered with
a modest increase in cost-effectiveness shown.
The windrow composting process for waste-
water treatment plant sludge has been simulated
with a time-dependent mathematical model. The
trapezoidal cross-sectional area was divided into
rectangular and triangular areal increments (Fig-
ure 22) and the model computes the flux of air,
oxygen, water vapor, and heat into each incre-
ment over each time interval. The pile is assumed
to be aerated mechanically with the pressure
source at the bottom center of the pile. Although
this mode of aeration is not typical, it appears to
have a number of advantages over conventional
operation and is being pilot tested. Water vapor
within the pile is assumed to be saturated at the
local temperature. Water vapor and oxygen are
transported by advection and diffusion and oxy-
gen is used by the microbiological activity. The
rate of microbiological activity is a function of the
local temperature and the remaining con-
centration of biodegradable organic material.
Heat transfer is by conduction and by movement
of water vapor and air. Heat lost from the boundry
with atmospheric air is by convection and by
evaporation of surface moisture. Heat transfer to

53



™ }L":
[ L S —
[ ]
[ J
[ ]

11 0

10 cI:)—T_—:? ° ° ® °

9<|)-+—+ o | oo |0 o

sc:>—~F-—+ o | o/ ool 0] e

7{)-{—} o | oo |0 |0 0o

6<:J—1L-_+ L R A I T N (O R Y

5<:3-+—+ o | o 0o | 0|/ 0|0 0o 0|0

4c:)—]I-_—_$ o | o o 0| o0 e 0o | 0! e

3<:3—:--_L o | o | o (0| 0|0 [0 | e 0| e e

2 %o o o 06| 0o/ 0o |0 |0 |00 e 6o \\
2

s

9 10 11 12 13 14 15

Figure 22. Discreditization scheme for numerical integration of windrow composting performance.

the soil is by conduction. Air flow streamlines are
established first and used throughout the time-
dependent integration. A time increment of 156
minutes has been found to be satisfactory. Run-
ning time on the PDP-11 computer is about one
minute per day of real time. Initial runs show that
the temperature history of the pile approximates
that seen in experimental work with aerated com-
posting windrows.

A study was undertaken to investigate the im-
plications of designing municipal treatment sys-
tems on the basis of either cost- or energy-
effectiveness. A computer model called EXEC/OP
was used to select the least-cost and least-energy
designs for a conventional treatment system
from over 20 different unit processes that could

be arranged into almost 14,000 different config-

urations (Figure 23). The differences in these de-
signs for variations in design flow, effluent
quality, and the price of energy was examined.
Results showed that the gap between least-
cost and least-energy designs is reduced as
attached growth biological processes are sub-
stituted for activated sludge treatment and ana-
erobic digestion with gas recovery is employed
in sludge treatment. These changes can result in
significant energy savings at rather modest in-

54

creases in cost. However, the imputed energy
cost associated with these changes (i.e., the price
of energy which would make these changes cost-
effective) can be much higher than the actual
market price. For secondary treatment levels, in-
creases in energy prices are much more influen-
tialin making digester gas recovery cost-effective
than in making changes in the most cost-effective
model of biological wastewater treatment. It was
shown how EXEC/OP could be useful in generat-
ing several noninferior system designs that offer
alternative cost-energy combinations.

A key feature of EPA’'s national program for
controlling toxic materials discharged from
POTW:S is the establishment of categorical pre-
treatment standards for industries that utilize
municipal treatment systems. Industrial pretreat-
ment standards can be relaxed to the extent that
reliable pollutant removal is provided by the
POTW. A mathematical decision model for plan-
ning cost-effective integrated industrial-munici-
pal pretreatment programs has been developed.
The model seeks to determine the degree of in-
dustrial pretreatment and POTW treatment
needed in a sewer district so that all POTW dis-
charge requirements can be met at minimum
cost. The basic premise which it explores is that



®

PRELIMINARY] PRIMARY ACTIVATED SLUDGE

— S CHLORINATION

PUMPING TREATMENT SEDIMENTATION u {DIFFUSED AERATION) '—1 0
ACTIVATED SLUDGE

MECHANICAL AERATION)

TRICKLING FILTER

ROTATING BIOLOGICAL

CONTACTOR
et . o e - - . e - wn =
\ }
Q_ GRAVITY THICKENING FLOTATION THICKENING
NULL NULL
- - - - ----~-"~-"71- -
LIME STABILIZATION AEROBIC DIGESTION
ANAEROBIC DIGESTION NULL
AEROBIC DIGESTION
HEAT TREATMENT
NULL
bl = e e e - - - [V ——
\ \
GRAVITY THICKENING NULL
ELUTRIATION
NULL
VACUUM FILTRATION DRYING BEDS
CENTRIFUGATION NULL
DRYING BEDS
NULL
e il R I )
LANDFILLING
LAND SPREADING
INCINERATION

Figure 23. Multi-option flow diagram for conventional treatment system used in the cost- and
energy-effectiveness study.

in some situations it may be more economicalto tirely on industrial pretreatment. The model is
have the POTW assume some of the burden in  currently classified as a prototype because of
treating toxic pollutants rather than relying en- several simplifying assumptions used in its de-

55



velopment. Work is proceeding on integrating  structure and in assessing its utility as a practical
our growing understanding of the occurrence  tool for effective toxics managment.
and fate of these pollutants into the model’s

RELATED RESEARCH PUBLICATIONS

1.

N

» g A~ W

10.

n.

12.

13.
14.
15.
16.

17.

18.
19.
20.
21.
22.
2

w

56

Allen, D.M., TREATMENT OF COMBINED SEWER OVERFLOWS BY HIGH GRADIENT MAGNETIC
SEPARATION. EPA-600/2-78-209, December 1978.

. White, C.A. and A.L. Franks. DEMONSTRATION OF EROSION AND SEDIMENT CONTROL TECH-

NOLOGY - LAKE TAHOE REGION OF CALIFORNIA. EPA-600/2-78-208, December 1978.

. Innefeld, H., et al. DUAL PROCESS HIGH-RATE FILTRATION OF RAW SANITARY SEWAGE AND

COMBINED SEWER OVERFLOWS. EPA-600/2-79-015, March 1979.

. Prah, D.H. and PL. Brunner. COMBINED SEWER OVERFLOW TREATMENT BY SCREENING AND

TERMINAL PONDING. EPA-600/2-79-084, August 1979.

. Drehwing, FJ. COMBINED SEWER OVERFLOW ABATEMENT PROGRAM, ROCHESTER, NEW

YORK: VOLUME Il. EPA-600/2-79-031b, July 1979.

. Huber, W. and J. Heaney. URBAN RAINFALL - RUNOFF QUALITY DATA BASE: UPDATE WITH

STATISTICAL ANALYSIS. EPA-600/8-79-004, August 1979.

. Characklis, W.G., et al. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED COM-

MUNITY - EXECUTIVE SUMMARY. EPA-600/2-79-050a, July 1979.

. Characklis, W.G., et al. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED COM-

MUNITY - STORMWATER RUNOFF QUALITY: DATA COLLECTION, REDUCTION AND ANALYSIS.
EPA-600/2-79-050b, July 1979.

. Diniz, E.V. and W.H. Espey. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED

COMMUNITY - APPLICATION OF THE STORM WATER MANAGEMENT MODEL: VOLUME I.
EPA-600/2-79-050c, July 1979,

Diniz, E.V. and W. Espey. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED COM-
MUNITY - APPLICATION OF THE STORM WATER MANAGEMENT MODEL: VOLUME |l {APPEN-
DICES). EPA-600/2-79-050d, NTIS only, July 1979.

Hammond, B. and J. Bishop Jr. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED
COMMUNITY - CHLORINE AND OZONE TOXICITY EVALUATION. EPA-600/2-79-050e, August 1979.
Davis, E.M. MAXIMUM UTILIZATION OF WATER RESOURCES IN A PLANNED COMMUNITY -
BACTERIAL CHARACTERISTICS OF STORM WATERS IN DEVELOPING RURAL
AREAS.EPA-600/2-79-050f, August 1979.

Bergstedt, L.M., et al. LABORATORY EVALUATION OF METHODS TO SEPARATE FINE GRAINED
SEDIMENT FROM STORMWATER. EPA-600/2-79-076, July 1979.

Medina, M. LEVEL Ill: RECEIVING WATER QUALITY REMODELING FOR URBAN STORMWATER
MANAGEMENT. EPA-600/2-79-100, August 1979.

Foreman, K.M. FIELD TESTING OF PROTOTYPE ACOUSTIC EMISSION SEWER FLOWMETER.
EPA-600/2-79-084, August 1979.

Meinholz, T.L., et al. SCREENING/FLOTATION TREATMENT OF COMBINED SEWER OVERFLOWS -
VOLUME II: FULL SCALE OPERATION, RACINE, WISCONSIN. EPA-600/2-79-106a, August 1979.
Meinholz, T.L., et al. SCREENING/FLOTATION TREATMENT OF COMBINED SEWER OVERFLOWS —
VOLUME lI: FULL SCALE OPERATION, RACINE, WISCONSIN. EPA-600/2-79-106b, NTIS only, Au-
gust 1979.

Buxton, H. and ET. Caruccio. EVALUATION OF SELECTIVE EROSION CONTROL TECHNIQUES -
PIEDMONT REGION OF S.E. UNITED STATES. EPA Report No. Pending.

Drehwing, F, et al. DISINFECTION/TREATMENT OF COMBINED SEWER OVERFLOWS, SYRACUSE,
NEW YORK. EPA-600/2-79-134, August 1979.

Pisano, W.C., et al. DRY-WEATHER DEPOSITION AND FLUSHING FOR COMBINED SEWER OVER-
FLOW POLLUTION CONTROL. EPA-600/2-79-133, August 1979.

Pitt, R. DEMONSTRATION OF NONPOINT POLLUTION ABATEMENT THROUGH STREET CLEAN-
ING PRACTICES. EPA-600/2-79-161, August 1979.

Koncza, L., et al. LAWRENCE AVENUE UNDERFLOW SEWER SYSTEM INTERIM REPORT PLAN-
NING AND CONSTRUCTION. EPA Report No. Pending.

Berwick, R. SELECT TOPICS IN STORMWATER MANAGEMENT PLANNING FOR NEW RESIDEN-
TIAL DEVELOPMENTS. EPA Report No. Pending.



DRINKING WATER RESEARCH DIVISION

The Drinking Water Research Division (DWRD) of MERL determines the occurrence of contaminants